
 
 
 

 

 

CITY OF SAN JUAN BAUTISTA 
 

 
 

2020 
WASTEWATER MASTER 

PLAN 
  

AMENDMENT NO. 1 
 
 
 
 
 

Draft 
 

August 2021 
 
 
 
 
 
 
 
 
 
 

 

 



August 31, 2021 

City of San Juan Bautista 
319 Third Street 
San Juan Bautista, CA 95045 

Attention: Mr. Don Reynolds 
City Manager 

Subject:   2020 Wastewater Master Plan - Amendment No. 1 (Draft) 

Dear Don: 

We are pleased to submit this Amendment No. 1 to the City of San Juan Bautista’s 2020 
Wastewater Master Plan, documenting the impact of the updated phased population projections. 
This amendment includes a section discussing revisions to each chapter in the 2020 Wastewater 
Master Plan (2020 WWMP). 

The intent of this amendment is to add intermediate population projections for phasing 
[...]
used for potable water treatment throughout the community. The existing groundwater wells produce very 
hard water (greater than 300 mg/L as CaCO3) and, as a result, many of the City’s residents have 
installed domestic self-regenerating water softeners to provide local treatment. Water softeners exchange 
calcium and magnesium (the main constituents contributing to hardness) for sodium or common salt 
(sodium chloride, NaCl). This process results in elevated chloride, sodium, and TDS that is inevitably 
discharged to the City’s wastewater collection system and negatively impacts the WWTP. For 
comparison, the relative hardness scale is provided as follows: 

 Soft: 0 to 75 mg/L as CaCO3  

 Moderate: 75 to 150 mg/L as CaCO3  

 Hard: 150 to 300 mg/L as CaCO3  

 Very Hard:  Above 300 mg/L as CaCO3   

0

200

400

600

800

1000

1200

1400

Sa
lin
it
y 
C
o
n
ce
n
tr
at
io
n
s,
 m
g/
L

Daily Sodium Annual Average Sodium

Daily Chloride Annual Average Chloride



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 16 

Water quality data for the existing potable water supply wells (Well No. 1, Well No. 5, and Well No. 6) are 
show in Table 3, below.  For an analysis on the overall impact of the source water on the wastewater 
salinity budget, refer to Section 2.5, which documents the likely contributors of salt loading on the plant.  

Table 3 Source Water Chemistry for Existing City Wells 

Constituent 
City Well 1 

(Raw) 
City Well 5 

(Raw) 
City Well 6 

(Raw) 

pH (std. units) 6.7 – 8.0  7.5 7.7 – 8.1  

Hardness as CaCO3 (mg/l) (mg/l) 353 – 485   321 334 – 371  

Alkalinity as CaCO3 (mg/l) 278 – 360  320 380 

TDS (mg/l) 499 – 760  550 640 – 750  

Chloride (mg/l) 61 – 100  81 89 – 110 

Sodium (mg/l) 47 – 100  72 130 – 140  

As documented in the 2020 Water Master Plan (Appendix A), the City currently uses Well No. 1 as their 
primary water source for much of the year. As demands increase, Well No. 1 cannot keep up with high 
flow rates and requires Well No. 5 to provide additional flow.  Well No. 5 requires iron and manganese 
treatment prior to distribution, as the raw water concentrations exceed the secondary maximum 
contaminant levels (MCLs).  Well No. 6 is the preferred primary producer but has been taken off-line due 
to high nitrate contamination, which hasn’t yet been isolated or controlled.   

The salinity balance in Section 2.5 is based on use of Well No. 1 as the current primary source water.   

Industrial Wastewater Salinity  
In addition to domestic water softeners contributing to elevated chloride, sodium, and TDS levels, 
industrial wastewater is also driving the elevated salinity at the WWTP influent. Taylor Farms, an of the 
industrial dischargers to the sewer collection system, is an agricultural processing facility that washes 
produce with what is believed to be a sodium hypochlorite solution (or NaCl, which is industry standard 
for disinfecting food, prior to packaging).  As detailed in Table 4, this disinfection method adds substantial 
salinity loading to wastewater influent (from the facility’s discharge).  Because there is no pre-treatment 
program in place for the City’s industrial users, there is no historical monitoring data (other than flow rate 
information) for the industrial users.  Industrial users, including Taylor Farms, have been discharging into 
the City’s collection system since 2003.  Because the City was in violation of chlorides prior to Taylor 
Farm’s connection (as detailed in Appendix C), it is believed the salinity problem cannot be completely 
resolved by eliminating this source.  However, the industrial users have certainly exasperated the salinity 
problems at the WWTP, as described herein.   

To get a better understanding of the concentrated loadings being discharged into the system, the City 
sampled industrial users wastewater (prior to mixing with any other sources of sanitary sewers), as 
documented in Table 4.  Although only two weeks of composite samples were taken (on 6/26-7/9/2020), 
it provides important insight into the impacts that industrial users have on the City’s municipal wastewater 
treatment plant.  It is recommended that the City take additional samples to get a better understanding of 
how the loads change daily and seasonally.  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 17 

Table 4 Industrial Drain Sampling Data 

Constituent 
Concentration1, mg/L Average 

Load, lb/d 2 
Peak Load, 

lb/d3 

TDS  3816 878 1910 

Chloride 1623 373 812 

Sodium4  950 219 475 
1. Concentrations based on composite sampling event from 6/26/2020 to 7/92020  
2. Average load based on average load and average flow rate of 27,600 gal/d 
3. Peak load based on average load and max month daily flow rate of 60,000 gpd 
4. Sodium nitrate is added to the pump station for odor control at a rate of 40 lb NaNO3/month (= 10.8 lb sodium/month = 

0.36 lb/day).  As such, 0.2% of the sodium load from the industrial facility is added by the City (and not attributed to 
the industry). 

 
The City of San Juan Bautista is not required to have an industrial pre-treatment program, as the WWTP 
flow rates are under the Regional Board’s mandated threshold.  However, many treatment plants require 
industrial dischargers to comply with certain guidelines prior to sending flow to the sewers.  When pre-
treatment guidelines are implemented, they help limit impacts on downstream wastewater treatment and 
disposal facilities and help reduce the burden on residential ratepayers (who would otherwise need to 
offset the treatment costs associated with a few high-impact users).   

As graphically depicted below, industrial wastewater is typically 15-percent of the monthly wastewater 
influent flow rate (peak week events reaching 40-percent and daily peaks reaching 60-percent of the 
influent daily flow rate, in 10/5/2017 and 9/25/2019), but calculated loading contribution are much higher 
(typically contributing to 30% influent salinity loading). Refer to Section 2.5 for an analysis of the 
industrial wastewater discharger’s impact on the WWTP influent salinity balance, which documents the 
likely contributors of salt loading on the plant. 

 

0%

10%

20%

30%

40%

50%

60%

70%

%
 In
fl
u
en

t 
Fl
o
w
 R
at
e

Industrial Contribution to WWTP Influent



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 18 

Projected Design Flows and Loads  

The current wastewater flows and loads presented above are used for projecting future flows and loads.  
Future increases in all sewage flows and loads are expected to be proportional to increases in average 
annual flows, which should be roughly proportional to the number of sewer connections and/or population 
growth.  The projections further assume that all the commercial development will increase loads 
proportional to existing values and future industrial connections will have pre-treatment programs to 
ensure loading is similar to residential/commercial properties. Based on these assumptions, flow and load 
peaking factors will remain at current values.  The Phase 1 design criteria is based on the permitted 
treatment capacity of 0.27 Mgal/d (ADWF).  The full buildout of the service area is based on a flow rate of 
0.48 Mgal/d, as described in the 2020 Wastewater Master Plan, as shown in Appendix A.  Wastewater 
flows and loads for the San Juan Bautista WWTP Improvement Project are included in Table 5. 

Table 5 WWTP Design Flows and Loads 
   Current 

Condition 
Phase 1  

Condition 
Buildout 

Condition 
Parameter Unit ADWF = 0.18 

Mgal/d 
ADWF = 0.27 

Mgal/d 
ADWF = 0.48 

Mgal/d 
Flow     
 Average Dry Weather Flow (ADWF) Mgal/d 0.18 0.27 0.48 
 Avg. Day Annual Flow (AAF) Mgal/d 0.18 0.27 0.48 
 Average Day Max Month Flow (ADMMF)  Mgal/d 0.29 0.43 0.75 
 Peak Day Flow (PDF) Mgal/d 0.54 0.80 1.42 
 Peak Hour Flow (PHF) Mgal/d 0.72 1.08 1.91 

Biological Oxygen Demand (BOD)     
 Annual Average Load (AAL) lb/d 420 628 1,110 
 Avg. Day Max Month Load (ADMML) lb/d 588 879 1,553 
 Average Concentration  mg/L 279 279 279 
 Max Month Concentration mg/L 390 390 390 

Total Suspended Solids (TSS)     
 Annual Average Load (AAL) lb/d 462 691 1,220 
 Avg. Day Max Month Load (ADMML) lb/d 647 967 1,709 
 Average Concentration  mg/L 307 307 307 
 Max Month Concentration mg/L 430 430 430 

TKN Concentration     
 Annual Average Load (AAL) lb/d 80 119 211 
 Avg. Day Max Month Load (ADMML) lb/d 112 167 295 
 Average Concentration mg/L 53 53 53 
 Max Month Concentration mg/L 74 74 75 

Total Dissolved Solids4 mg/L 1800 1800 1800 
Chloride4 mg/L 600 600 600 
Sodium4 mg/L 300 300 300 

1. If water conservation measures materialize, then the design organic load of the plant will be reached before the 
hydraulic design flow.  

2. Average concentrations are calculated using AAF combined w/AAL 
3. Average day max month load is calculated using AAF combined w/ADMML 
4. Salinity concentrations shown are prior to source control reduction (pretreatment & potable water improvements) 



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 19 

2.3 CONDITION OF EXISTING FACILITIES  

The San Juan Bautista WWTP is a tertiary treatment facility that includes a mechanical screen and 
influent pump station, sequencing batch reactor pond (SBR, located in Pond 1), flow equalization tanks, a 
denitrification pond (located in Pond 2C with floating media), pressure sand filters, and ultraviolet (UV) 
disinfection.  Sludge is stored in lagoons (Pond 2A and 2B).  

2.3.1 Process Descriptions and Summary of Condition  

Raw sewage enters the WWTP in the headworks, where a mechanical auger screen removes large 
debris from the incoming wastewater.  Screened raw sewage is pumped to the SBR (Pond 1, Cell No. 1 
or Cell No. 2).  As with other conventional activated sludge SBR facilities, aeration and mixing is achieved 
in batch cycles (sending flow into one half of the pond while the other half is decanted). Once the 
biological reaction is complete, sludge settles, and supernatant is discharged to equalization storage 
tanks (70,000-gallon tanks).  Waste activated sludge is withdrawn from the SBR and sent to the sludge 
storage lagoons (Pond 2A/2B).    

After equalization, flow passes through the polishing pond (Pond 2C), where secondary effluent is mixed 
with polymer.  The blended solution flows through multimedia sand filters to reduce suspended solids and 
turbidity.  Filtered effluent is sent through a UV disinfection channel and discharged to the outfall.  

Table 6 identifies the original design criteria established for the existing WWTP, as defined in the 
operation and maintenance manual.  When comparing the existing design criteria to the current loading 
conditions shown in Table 5, the secondary treatment process is already beyond its design capacity.  
Further, the WWTP was never designed to remove salinity from the waste stream.   

Table 6 Existing WWTP Design Criteria  

Parameter Unit Existing 
WWTP 
Design 

Criteria 1 
Influent   
 Secondary Capacity Mgal/d 0.27 
 Tertiary Capacity Mgal/d 0.20 
 BOD5 Loading lb/d 357 
 BOD5 Concentration mg/L 210 
 TSS Loading lb/d 399 
 TSS Concentration mg/L 235 

Effluent   
 Avg Month BOD5 Concentration  mg/L 20 
 Daily Max BOD5 Concentration mg/L 60 
 Avg Month TSS Concentration  lb/d 20 
 Daily Max TSS Concentration mg/L 60 

1. Existing WWTP Design Criteria, as defined in the O&M manual.  
 



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 20 

In addition to the secondary facilities being apparently undersized (design capacity is lower than current 
loading rates), the plastic partition wall between the sludge storage lagoon (Ponds 2B and 2C) and the 
polishing pond (Pond 2A) is not sealed, allowing sludge to leach into the secondary effluent. Due to this 
inadvertent mixing of sludge and secondary effluent, the plant is at risk for discharge violations.  For long 
term compliance, the sludge storage ponds need to be completely separated from the process flow 
stream.  

Figure 12 is a picture of Pond 2, including the sludge storage lagoon and polishing pond. 

 

 
Figure 12 Partition Wall Between Sludge Storage Lagoon and Polishing Pond  

Further, the tertiary treatment facility is only designed to handle 0.2 Mgal/d, which is 80,000 gpd less than 
the existing maximum month average day flow rate (0.28 - 0.20 = 0.08 Mgal/d = 80,000 gpd). While there 
is some buffering capacity available in the SBR (the entire pond volume is 1.6M gallons), the available 
volume is not enough to equalize the excess daily flow for an entire month (totaling 2.4M gallons of 
excess wastewater in one month).  For long term compliance, the tertiary treatment train needs to be 
expanded to accommodate higher flow rates (equalizing to annual average flows is not cost effective).  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 21 

2.3.2 Discharge Permit Compliance Issues  

The San Juan Bautista Wastewater Treatment Plant (WWTP) operates under Order No. R3-2009-0019 
NPDES permit No. CA0047902.  Below is a summary of the City’s ability to comply with salinity, BOD, 
TSS, and Total Coliform effluent limitations.  
 
Salinity Compliance 
Amongst other effluent limitations, the average monthly discharge limits for chloride, sodium, and total 
dissolved solids (TDS) are 200 mg/L, 250 mg/L, and 1400 mg/L, respectively. As shown in Figure 13, the 
City was compliant except for chlorides, until 2018, and is now in violation of all three effluent limits.   

 

Figure 13 Effluent Monthly Salinity Concentrations 

  

0

200

400

600

800

1000

1200

1400

1600

1800

2000

Ef
fl
u
en

t 
Sa
lin
it
y 
C
o
n
ce
n
tr
ai
to
n
s,
 m
g/
L

Chloride Effleunt TDS Sodium

Permitted Max (1400 mg/L)

Chloride Max (200 mg/L)

Sodium Max (250 mg/L)



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 22 

BOD and TSS Limitations 
The NPDES permit limits effluent concentration for BOD and TSS to 20 mg/L (average monthly 
concentration) and 60 mg/L (daily maximum concentration).  The plant has historically met these limits, as 
shown in Figure 14.  There were three days in 2018 (August 16, August 31, and September 30) where 
the effluent TSS concentration was reported to be 310 mg/L.  These outlier days were removed from the 
graph shown below because duplicate samples taken on the same day show much lower values (around 
30 mg/L) and the low values match those of surrounding days (whereas 310 mg/L would be expected in 
the wastewater influent, not effluent).  However, there were still two events in 2019 that resulted in TSS 
exceeding the maximum daily limit. Further, there were several exceedances of the monthly average 
limits for both BOD and TSS. It is likely that the samples from August and September were affected by 
the sludge dredging operations, which occurred in the same time period, as further explained below. 

Because the plastic partition wall between the sludge storage lagoon (Ponds 2B and 2C) and the 
polishing pond (Pond 2A) is not sealed, sludge leaches into the secondary effluent. Due to this 
inadvertent mixing of sludge and secondary effluent, the plant is at risk for discharge violations.  In 2018, 
the City removed the accumulated sludge from Pond 2B and 2C and the operations staff was able to 
[...]
order to reduce the wastewater influent salinity concentrations to permittable levels. This project 
will allow the existing WWTP to remain operational with upgrades to the existing process 
facilities.  All off-site salinity control options will also include the implementation of an industrial 
pre-treatment program for agricultural processing facilities (to limit salt discharge from those 
users).  

A. Off-site salinity control will be accomplished by replacing well water (very hard water) with 
treated surface water (moderately hard) and remove self-regenerating water softeners in 
order to reduce the wastewater influent salinity concentrations to permittable levels (as 
detailed in Appendix A.1). 

2. Alternative 2, On-Site WWTP Upgrades and On-Site Salinity Control: This project will replace the 
existing WWTP sequencing batch reactor (SBR) treatment system with a new membrane 
bioreactor (MBR), and reverse osmosis (RO) treatment or Electrodialysis Reversal (EDR) 
facilities that will remove salinity.     

3. Alternative 3, Regionalization with Hollister WWTP and Off-Site Salinity Control: Provide source 
control in order to reduce the wastewater influent salinity concentrations and then pump the 
influent wastewater to a neighboring community (the City of Hollister WWTP).  This project will 
replace the existing WWTP with an equalization basin and emergency storage pond to service a 
new pump station and pipeline to the Hollister WWTP for off-site treatment and disposal. All off-
site salinity control options will also include the implementation of an industrial pre-treatment 
program for agricultural processing facilities (to limit salt discharge from those users). 

A. Off-site salinity control will be accomplished by replacing well water (very hard water) with 
treated surface water (moderately hard) and remove self-regenerating water softeners in 
order to reduce the wastewater influent salinity concentrations to permittable levels (as 
detailed in Appendix A.1). 

Based on the average salinity concentrations entering the plant and the assumed effluent limits in the 
new permit, as shown in Table 5 and described in Section 3.1.2, the new facilities (industrial pre-
treatment program and source control options) need to be capable of removing at least 600 mg/L TDS, 
450 mg/L chloride, and 100 mg/L sodium.  It is assumed that, once implemented, the industrial pre-
treatment program will remove at least 562 mg/L TDS, 196 mg/L chloride, and 143 mg/L sodium (with a 
presumed sewer discharge limit of 4,000 gpd average flow rate and 885 mg/L TDS, 110 mg/L chloride, 
and 80 mg/L sodium, which is considered 15% higher than the average municipal wastewater 



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 34 

concentrations).  As such, the source control measures may require an additional 205 mg/L chloride, 0 
mg/L sodium, and 38 mg/L TDS removal.   

The extent of industrial based salt reduction will not be fully known until an industrial pre-treatment 
program is implemented and additional samples are collected (the preliminary numbers presented herein 
are based on two weeks of composite samples from industrial dischargers).  Once the pre-treatment 
program is adopted and frequent representative samples are analyzed, the remaining salinity removal 
needed to comply with the NPDES permit will be better quantified.  For the purposes of this analysis, it is 
assumed that each source control option will provide sufficient salinity reduction, in combination with the 
pre-treatment program, to achieve compliance with the permit. 

Note that Alternatives 1 and 3 both require the agricultural processing facility to have an industrial  pre-
treatment program (reducing the allowable salinity discharged into the sewers) and incorporating potable 
water source control in order to reduce wastewater influent salinity concentrations to permittable levels 
(i.e. providing soft water to the community and eliminating self-regenerating water softeners that dump 
high levels of chloride, sodium, and TDS into the sewers). The source control options were investigated in 
a separate report (see Appendix A.1) that will be considered herein for its life cycle costs and impacts on 
the associated alternative.   

  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 35 

4.1 ALTERNATIVE DESCRIPTIONS AND COST ESTIMATES    

Alternatives 1 through 3 are described herein. 

4.1.1 Alternative 1, On-Site WWTP Upgrades and Off-Site Salinity Control  

Off-site source control options were evaluated in Appendix A.1 and the resulting best option is described 
as follows:  

To reduce wastewater salinity and provide water security to the City of San Juan Bautista, a new regional 
potable water connection will be installed that supplies water from the West Hills WTP to the City’s 
distribution system.  This project includes installation of a new 12-inch diameter pipe that will be 
constructed in a 6.0-mile long alignment (between the City of Hollister and the City of San Juan Bautista). 
After the West Hills WTP water source is installed, the City will need to implement a buy-back program to 
remove domestic water softeners from homes.  Depending on the community, the rebate may cost 
between $300 to $800 per unit ($105,000 to $280,000- using cash payments and credits on sewer bills).  
The total life cycle cost for this option is $9.2 million, as shown in Table 10.  The water improvements will 
be used in conjunction with the pre-treatment program (reducing industrial discharge loading) to comply 
with the NPDES permit.   

Table 10 West Hills WTP Life Cycle Costs  

Description  Cost 

Construction Costs  $5,200,000 

Engineering/CM Costs (25%) $1,300,000 

Annual O&M1 $168,000 

Present Worth O&M, 20-years @ 3% $2,500,000 

Domestic Softener Buyback $193,000 

Total Life Cycle Cost $9,193,000 
1. Based on $1500/acre-feet (West Hills wholesale fee schedule), 

purchasing 0.2 MGD, & saving $168,000/yr in existing water system 
operating costs (by not running/maintaining the wells as frequently).  

WWTP Upgrades 

Because the SBR pond is undersized (existing influent loading is already higher than the design criteria 
for the secondary treatment process) and the liner has reached is useful life expectancy, the SBR pond 
will be decommissioned and converted into an equalization basin (aerators will remain in place to reduce 
odors and provide mixing). The SBR will be replaced with a membrane bioreactor (MBR) facility, to 
ensure continued compliance with the permit (typically an SBR facility costs 5% more than a packaged 
MBR facility, but have additional benefits described herein). MBRs are considered the most robust and 
reliable treatment system available. MBRs provide a higher level of treatment than any other system, 
which is helpful in meeting both existing and anticipated future discharge requirements.  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 36 

Further, MBRs have the smallest footprint and are easy to expand. Additionally, an MBR facility can act 
as a pre-treatment process if additional on-site salinity control is needed in the future (as it produces high 
quality effluent that is suitable for treatment in a reverse osmosis or electrodialysis reversal).   

MBR Process Description  
An MBR is a suspended growth biological treatment system like conventional activated sludge. However, 
in the MBR, the effluent clarification stage is replaced by a membrane filtration system. Membrane 
filtration units are typically placed inside basins that are specifically designed and located for this use 
(membrane basins). Treated wastewater effluent is drawn through the membranes, leaving activated 
sludge solids behind. The membranes provide such a high level of solids removal that the effluent from 
the MBR does not need further filtration through sand filters, such as required with conventional activated 
sludge.  This is also helpful for the City because the existing sand filters are undersized (they are 
designed to accommodate only 0.2 Mgal/d and there is insufficient equalization capacity to reduce 
existing flows that low during peak month flow condition).  

In fact, MBR effluent is superior to the effluent of a conventional activated sludge system with sand filters, 
having a typical effluent turbidity less than 0.2 NTU, compared to 2 NTU for the conventional system. The 
low turbidity is highly reliable because the membranes provide an absolute barrier to solids larger than 
the pore size of the membranes. This will be beneficial to the City because the existing UV disinfection 
system is sized to accommodate 0.2 Mgal/d, assuming 2 NTU filter effluent. With better quality effluent 
from the MBR, it is anticipated that the disinfection system can be re-rated to accommodate higher flows.   

Because an MBR system does not require solids to settle in clarifiers (or the clarification stage of the SBR 
process pond), mixed liquor solids concentrations can be typically about three times as high as those in a 
conventional activated sludge system, making the footprint much smaller than an SBR. Further, because 
the clarification stage of the SBR and the tertiary filters are not needed, the MBR system will have a much 
smaller footprint than a conventional system. The waste activated sludge will be sent to a sludge storage 
tank and dewatering screw press for solids handling.  

MBR systems require screens with openings of 1 to 3 mm, depending on the specific manufacturer, 
compared to 6 mm openings on the existing influent screen. Therefore, for the MBR alternative, new 
screens are required.  See Figure 18 for an MBR process flow schematic.  



M
M

M

M

FINE
SCREENS

FLOW
SPLIT

WAS TO SOLIDS
HANDLING PROCESS

RAS PS

DEOXYGENATION
BASIN

WAS PS

RAS

PERMEATE
PUMPS

BACKWASH
TANKMEMBRANE

BIOREACTORS

(2 NEW, 1 FUTURE)

EXISTING
OUTFALL

EXISTING UV DISINFECTION
(1 EXISTING, 1 FUTURE)

EXISTING EMERGENCY
STORAGE BASIN

POND 1POND 2

EXISTING
EQUALIZATION BASIN

EXISTING
INFLUENT

PUMP
STATION

EXISTING
SCREENS

PLANT
INFLUENT

V:\1840\active\184031254\drawing\graphics\184031254_san_juan_bautista_process_flow_mbr_ro.ai mlm 6-25-2020

Figure 20
MBR Process Flow Diagram

Legend

MBR STRUCTURE/PIPE, NEW

FUTURE STRUCTURE/PIPE, NEW

EXISTING EQUIPMENT/STRUCTURE/PIPE

Figure 18



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 38 

MBR Design Criteria 
There are now a significant number of MBR manufacturers with many installations worldwide that could 
supply a system to meet the requirements at San Juan Bautista. The membrane filtration systems of 
these various manufacturers are substantially different from each other and require different structural 
and equipment layouts. Therefore, it is typical to have a separate bid process, evaluation, and selection of 
the MBR equipment prior to proceeding with detail design of the project. For this report, proposals were 
received from two of the leading manufacturers (Suez and Ovivo). The analysis and costs presented 
herein are believed to be generally applicable to both of these manufactures, as well as others. The 
design criteria for the MBR system are listed in Table 11. 

Table 11 MBR Design Criteria  

Parameter  Value 

Flow Rate, Mgal/d 

Average Day 0.27 

Peak Month1  0.43 

Influent Loading 

BOD average annual load, lb/d 628 

BOD Max Month Load, lb/d 879 

TSS average annual load, lb/d 691 

TSS Max Month Load, lb/d 967 

Mixed Liquor Suspended Solids (MLSS), mg/L 

Aeration and Anoxic Basin  8,000 

Membrane Basin 10,000 

Minimum Monthly Average Process Temperature, oC  10 

1. Flow rates higher than peak month will be equalized  
 
Future Salinity Control with MBRs 
Unlike the existing sand media filtration system, an MBR system can function as a pre-treatment process 
step for reverse osmosis (RO) treatment. A small RO unit can be installed on the MBR effluent to remove 
just the amount of salt needed to comply with whatever regulation necessitates salinity removal.  
Although RO treatment is not needed for this alternative, as source control measures will reduce salt 
loading to the permitted levels, mechanical removal at the treatment plant may become necessary if 
further salinity removal is required in future permit cycles (beyond the anticipated effluent limits of 150 
mg/L chloride, 200 mg/L sodium, and 1200 mg/L TDS).  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 39 

MBR Life Cycle Costs 
The life cycle costs for the MBR plant are presented in Table 12. 

Table 12 MBR Process Life Cycle Costs  

Description  Cost 

Construction Costs  $7,300,000 

Engineering/CM Costs (25%) $1,825,000 

Annual O&M1 $73,800 

Present Worth O&M, 20-years @ 3% $1,100,000 

Total Life Cycle Cost  $10,225,000 
1. Based on mixing and aeration power, permeate pump and air 

scour power, membrane cleaning chemicals and membrane 
replacement costs. 

 
Total Life Cycle Costs for Alternative 1 

Because Alternative 1 requires off-site salinity control in order to reduce the wastewater influent salinity 
concentrations to permittable levels, the costs for source control must be incorporated into the MBR costs 
to get the total project cost. The source control can be used in conjunction with the pre-treatment program 
and are evaluated in case the pretreatment program (reducing industrial discharge loading) does not 
remove enough salinity from the influent wastewater stream to fully comply with the NPDES permit.   

Table 13 Alternative 1 Life Cycle Costs  

Description  Cost 

MBR Construction Costs  $7,300,000 

Off-Site Salinity Control Costs $5,200,000 

Engineering/CM Costs (25%) $3,125,000 

Annual Source Water O&M $168,000 

Annual MBR O&M1 $73,800 

Present Worth O&M, 20-years @ 3% $3,600,000 

Domestic Softener Buyback $193,000 

Total Life Cycle Cost  $19,418,000 

  



SAN JUAN BAUTISTA, WASTEWATER TREATMENT IMPROVEMENTS PROJECT 

cb c:\users\bcohen\desktop\misc\san juan bautista\wwtp\per_separate\san_juan_bautista_wwtp_per_20210211.docx 
 40 

4.1.2 Alternative 2, On-Site WWTP Upgrades and On-Site Salinity Control 

Similar to Alternative 1, the option for on-site salinity control includes an MBR facility (for biological control 
and as a pre-treatment train for the reverse osmosis, RO, system), but does not require the off-site West 
Hills WTP source control to be implemented.  While the West Hills WTP connection will not be required 
(to reduce salinity) connection to the Batebel Road Well is required (for water security needs), as defined 
in Appendix A.1.  The costs associated with connecting to the Batebel Road Well (detailed in Appendix 
A.1) is included in the construction costs for this alternative.  The costs developed for the MBR facility will 
be carried forward from the previous section.  The purpose of this section is to analyze the RO design 
and cost parameters and assess the viability of a side-stream RO treatment system, as depicted in 
Figure 19. 

Reverse Osmosis Process Description  

Reverse osmosis is the reversal of the natural osmotic process, accomplished by applying pressure in 
excess of the osmotic pressure to the more concentrated solution. This pressure forces the water through 
the membrane against the natural osmotic gradient, thereby increasingly concentrating the water on one 
side (i.e., the feed) of the membrane and increasing the volume of water with a lower concentration of 
dissolved solids on the opposite side (i.e., the filtrate or permeate). The required operating pressure 